
manganese and aluminum. 
Most heavy metals found in 

waste-treatment processes are in the 
inorganic form. However, in some 
industries such as textiles and dyeing, 
heavy metals are in the organic form. 
Treatment technology is different for 
these two forms. 

Inorganic heavy metals 
The most common method for re- 

moval of inorganic heavy metals is 
chemical precipitation. Typical esti- 
mates of final concentration levels 
obtainable by chemical precipitation 
are shown in Table I [I]. 

Metals precipitate at various pH 
levels, depending on such factors as 
the metal itself, the insoluble salt that 
has been formed (e.g., hydroxide, 
carbonate, sulfide, etc.), presence of 
complexing agents such as ammonia, 
citric acid, ethylenediaminetetra- 
aceticacid (EDTA),etc. Theoreticalpre- 
cipitation curves for various metals 
as hydroxides are shown in Fig. 1 [2]. 

It is apparent that when two or 
more heavy metals are found in the 
same waste stream, the optimum pH 
for precipitation may be different for 
each ion. The question then becomes 
whether it is possible and practical to 
precipitate one or more of the metals 
separately at the source at one pH, 
and treat the remaining stream at 
another pH. 

Originally publlshed October 17,1977. 

100 

t 

0.1 1 
116 



HEAVY METALS REMOVAL 117 

!Gal concentration levels obtainable I I through chemical precipitation Table I 1 
Heavy metal 

Cadmium 
Chromium+6 
Chromium, total 

Iron 
Nickel 
Zinc 

Copper 

Ach ievablr 
concentration, 

mglL 

0.3 
0.05 
0.5 
0.5 
1 .o 
0.5 
0.5 

Probable 
precipitating 

awnt 
~- 

Soda ash 

Caustic, lime 
Caustic, lime 
Caustic, lime 
Soda ash 
Caustic, lime 

- 

J 

or removal by air stripping. Other complexing or che- 
lating agents should also be investigated to determine 
their effect on the precipitation process. 

In order to determine the optimum treatment proc- 
ess, a bench-scale testing program should be carried out 
using samples of the waste to be treated. Precipitation 
tests should use various likely chemicals to determine 
which produces the most acceptable effluent. The pH 
should be adjusted over a suitable range; use of poly- 
mers to aid in coagulation of the precipitates should 
also be investigated. The times required for proper 
mixing and sedimentation can also be determined by a 
bench-scale testing program. 

Scale-up from bench-scale tests is usually reliable, 
provided that normal safety factors are applied. 

Treatment methods 
Chemical precipitation of heavy metals may be ac- 

complished by either batch or continuous treatment 

systems. Batch treatment is usually preferred when the 
volumes to be treated are small, or where the waste may 
be variable from day. to day and require modification of 
the treatment as characteristics change. 

Batch treatment systems can be economically de- 
signed for flows as high as 50,000 gpd. A batch system is 
usually designed with two tanks, each one of sufficient 
volume to handle the waste generated in a specific time 
period-e.g., an 8-hour shift, a 24-hour day, etc. When 
one tank is full, a mixer is used to provide a homogene- 
ous mixture, and a sample is taken and' analyzed to 
determine the amount of heavy-metal contaminants 
present. Chemical addition based on"contaminants 
present and pH of the waste is then calculated and the 
required amounts of chemicals are added. The tank 
contents are then mixed-using pH for controlling pur- 
poses-and, for heavy-me& removal, allowed to settle 
for 2 to 4 hours. 

When treatment is complete, a second sample can be 
taken and analyzed to ensure that all contaminants 
have been removed. If, for any reason, contaminants 
are still present, treatment can be repeated or alterna- 
tive treatment applied. When the operator is satisfied 
that the treated waste is suitable for discharge, the clear 
liquor is decanted. The settled sludge is drawn off peri- 
odically for disposal. The advantages of a batch treat- 
ment system are that nothing is discharged from the 
plant until the operator is satisfied that it meets effluent 
requirements. The system is also simple in its design and 
easy to operate (Fig. 2). 

When wastewater characteristics are uniform or when 
volumes are large, a continuous treatment system is 
applicable. A usual continuous treatment system has an 
equalization tank of several hours to a day of detention 
time to even out any fluctuation in the wastewater 

characteristics and provide a uniform 
feed to the treatment system. 

Raw Waste 

Treatment chemicals Treatment chemicals 

- - _ _ -  - - 

Effluent 
drain-off 

I 

\ 

I 
I 

Sludge line 
I 

batch-treatment system Fig. 2 

The first process step is the adjust- 
ment of the pH by addition of acid 
or alkali to the proper level for opti- 
mum precipitation. This chemical 
addition is controlled by a pH probe 
in the reaction tank, which activates 
the speed control of the chemical feed 
pump. A polymer is usually added to 
aid coagulation. Reaction times are in 
the range of 15 to 60 minutes. 

The waste stream then flows to a 
sedimentation basin where the 
heavy-metal precipitate settles out of 
solution leaving a clear treated over- 
flow for discharge to the receiving 
body of water. Detention times in the 
sedimentation basin usually range 
from 2 to 4 hours at overflow rates 
from 300 to 700 gal/ft2 foot of surface 
area per day (Fig. 3). 

Sludge recirculation 
Recirculation of precipitated sludge 

to be  mixed with the raw waste at the 
time of chemical addition can have 
beneficial effects. The presence of the 



118 PRIMARY TREATMENT METHODS 

precipitated particle provides a seed for the newly 
formed precipitate to agglomerate. 

In batch treatment systems, the settled sludge is left 
on the bottom of the tank. When a new batch is put in 
the tank, the mixer is turned on to resuspend the sludge 
and mix it with the tank contents. 

In continuous treatment systems, the sludge can be 
recycled either externally around the clarifier or inter- 
nally within the clarifier. With external recirculation, 
the sludge is pumped out of the sludge hopper in the 
clarifier and introduced to the raw feed in the chemical 
mixing tanks. With internal recirculation, the clarifier is 
designed with an internal mixer and baffles that pro- 
vide recirculation within the clarifier. 

Effluent filtration 
A properly designed clarification system will remove 

the bulk of precipitated solids. However, the effluent 
may contain 5 to 20 mg/L of suspended solids includ- 
ing some of the heavy metal. Therefore it may be advis- 
able to filter this effluent to ensure maximum removal of 
the metals. 

The type of filtration system frequently used is a 
gravity filter with a sand bed or multimedia bed, simi- 
lar to filters used for water treatment. Flowrates are 2 
to 5 gpm per square foot of surface area. As the media 
entrap more solids, the pressure loss through the filter 
increases. When the loss of head is 8 to 12 ft, it is 
necessary to clean the filter by backwashing to ready it 
for reuse. Because the filter is out of use during the 
backwash cycle, which takes about one hour, two or 

more filters are usually required. Valveless gravity fil- 
ters, mixed-media filters and pressure filters can be 
applied to this operation. 

Sludge handling 
The settled sludge from a clarification basin is fre- 

quently in the range of 1 to 2% solids. Hydroxide pre- 
cipitation of the metals produces sludge that is usually 
gelatinous in character, thereby increasing the difficulty 
of dewatering. Lime will produce considerably greater 
quantity of sludge than caustic but is ordinarily easier 
to dewater. 

The sludge can be further dewa;&ed in centrifuges, 
vacuum or plate-and-frame filters or on sludge-drying 
beds. Centrifuges of the solid-bowl type usually dewater 
the sludge a little lesspan vacuum filters. The units are 
usually compact and require minimal floor space. Cen- 
trifuges operate with varying success depending on the 
nature of the sludge. Field trials should be run before 
selecting a unit. 

Rotary vacuum filters might be expected to produce 
a cake of 20 to 25% solids. They require a vacuum 
pump and a filtrate pump as well as other auxiliary 
equipment. They also require considerable floor space, 
but are quite reliable in operation. 

Pressure filters of the plate-and-frame type will pro- 
duce sludges a bit more concentrated than vacuum 
filters. These filters occupy less floor space than vacuum 
filters, but require more labor and operator-attention. 

Sludge-drving beds can. with sufficient retention. 



3 .  

siderable land area, and can only be used in locations 
where the incursion of leachate into the aquifer will not 
have a detrimental effect. 

Sludge disposal 
One of the biggest problems facing environmental 

authorities today is the question of how to handle and 
dispose of the sludge that has been generated in 
heavy-metal precipitation systems. There is always a 
possibility that the metals will solubilize if the pH falls 
below the optimum range. Therefore, these sludges 
should not be disposed of with municipal waste because 
the low pH generated by decomposition of the garbage 
can resolubilize the precipitate. 

The final sludge-disposal lagoon, or dump pit, should 
be located so that it will have minimal impact on 
surface and ground waters. Best conditions are areas 
where natural (clay, rock) or artificial means (plastic 
liner) can prevent excessive amounts of leachate from 
getting into the ground water. Where these conditions 
do not exist, it may be necessary to install a collection 
system at the bottom of the pond so that leachate can 
be collected and piped to a treatment system for re- 
removal of soluble metals salts. 

Chemical treatments have been developed to reduce 
the leaching possibilities of heavy metal sludges and 
may be used in conjunction with a landfill program to 
further minimize potential leachate contamination. 

Metal values from sludge 
Recovery of metal values from the sludge has been 

studied. Digesting the sludge in an acid medium, neu- 
tralization and electrolytic recovery have been investi- 
gated [3] .  The cost estimate for recovery of copper, 

Theoretical solubilities of hydroxides and sulfides 
of heavy metals in Pure water Table II 

Solubility of metal ion, mg/L 

- Metal As hydroxide As sulfide 

Cadmium (Cd++) 
Chromium (Cr+++) 
Cobalt (CO++) 
Copper (cu++) 
Iron (Fe++) 
Lead (Pb++) 
Manganese ( M n V  
Mercury (Hg++) 
Nickel (Ni++) 
Silver (Ag+) 
Tin (Sn++) 
Zinc (&++I 

2.3 x 10-5 
"8.4 x 1 0 4  
"2.2 x 10-1 

"2.2 x 10-2 
8.9 X 10-1 
2.1 
1.2 
'3.9 x 10-4 
06.9 x 10-3 

""1.1 x 1 0 4  
13.3 

1.1 

6.7 X 10-10 
NO precipitate 

5.8 X 10-18 
1.0 x 10-8 

3.4 x 10-5 
3.8 x 10-9 
2.1 x 10-3 
9.0 x 10-20 
6.9 X 10-8 
7.4 x 10-12 

"3.8 X 10-8 
2.3 x 10-7 

sources: 
"Handbook of Chemistry and Physics," 50th ed., Weast, 
R.C., ed., Chemical Rubber Co., Cleveland, Ohio. P. 8252. 
. a ,  

Handbook of Analytical Chemistry," Meiter, L., ed., 
McGraw-Hill, New York, pp. 1-15 to 1-19, 1963. ..,, Ionic Equilibrium As Applied to Qualitative Analvses." 
Hogness and Johnson, Holt Rinehart & Winston co., New 

PP. 360362, 1954. 

HEAVY METALS REMOVAL 119 

nickel, and chromium in a small plant was $13.23/kg, 
which was quite high compared to current market 
prices. However, since these metal values are likely to 
increase as the years go by, one approach is to stockpile 
these metal-bearing sludges, either separately or in a 
regional disposal site, so that they are available for 
recovery in the future when the value of the metals and 
recovery technology make it economically attractive. 

Even at  the present time, while individual plant 
recovery may not be economical, regional recovery 
systems treating metal sludges from several plants in an 
area may be feasible. As the cost-of sludge disposal 
increases, recovery becomes more aitractive. 